



Author Gate

NeuroPharmac Journal



Review

Antiseizure medications for neonatal seizures: Insights from ILAE guidelines

Faisal Alghamdi¹, Eyad Almalki¹, Aslam Pathan^{2,3}, Medhat Farag⁴, Jamal Arif⁴, Meezab Aamir⁵

¹College of Medicine at Shaqra, Shaqra University, Saudi Arabia.

²Department of Pharmacology, SVS's Institute of Pharmacy, Mungase, Malegaon, Maharashtra, India.

³Department of Pharmacology, College of Medicine at Shaqra, Shaqra University, Saudi Arabia.

⁴Department of Biochemistry, College of Medicine at Shaqra, Shaqra University, Saudi Arabia.

⁵Semey Medical University, NCJSC, Semey, Kazakhstan.

CORRESPONDING AUTHOR

Faisal Alghamdi

College of Medicine at
Shaqra, Shaqra University,
Saudi Arabia

Email:

S435460138@std.su.edu.sa



<https://orcid.org/0009-0003-7642-3405>

Received: 23 Sept 2024

Accepted: 24 Nov 2024

Published: 30 Dec 2024

DOI

10.37881/1.931

ABSTRACT

The International League Against Epilepsy (ILAE) has made significant efforts to standardize the management of neonatal seizures by providing evidence-based recommendations for antiseizure medication in neonates. This is important because managing seizures in neonates can be complex, and evidence-based guidelines help clinicians provide the best care. There were six main recommendations. The phenobarbital should be the first-line antiseizure medication regardless of etiology, unless channelopathy is likely the cause for seizures (e.g., due to family history), in this case phenytoin or carbamazepine should be used. Among neonates with seizures not responding to first-line antiseizure medication phenytoin, levetiracetam, midazolam, or lidocaine may be used as a second-line antiseizure medication. In neonates with cardiac disorders, levetiracetam may be the preferred second-line antiseizure medication. This article provides guidelines and consensus-based recommendations for six priority questions related to neonatal seizure management: (1) first-line antiseizure medication, (2) second-line antiseizure medication, (3) duration of antiseizure medication treatment, (4) impact of therapeutic hypothermia on seizure burden in neonates with hypoxic-ischemic encephalopathy (HIE), (5) impact of electrographic seizure treatment on outcome, and (6) administration of pyridoxine.

Keywords: antiseizure medication, neonatal seizure, evidence-based guideline

INTRODUCTION

Seizures in newborns are often considered a neurological emergency due to the vulnerability of their developing brain. The most common causes of neonatal seizures are acute and provoked by various factors, such as hypoxic-ischemic brain injury this occurs when the baby doesn't get enough oxygen during or around the time of birth, leading to potential damage to the brain. Intracranial hemorrhage is a bleeding within the brain that can result from traumatic birth, vascular malformations, or prematurity, causing seizures. Arterial ischemic stroke is a blockage or narrowing of the arteries supplying the brain, leading to restricted blood flow, which can result in a stroke and seizures. Intracranial infections like meningitis or encephalitis can irritate the brain and cause seizures.¹⁻³

In 10%–15% of neonates, seizures are the result of neonatal epilepsy, which can be due to several factors such as cortical malformations these are structural abnormalities in the brain that can lead to abnormal electrical activity. Conditions like focal cortical dysplasia or polymicrogyria can be associated with neonatal seizures. These malformations often impair the brain's normal development and function, leading to recurrent seizures. Genetic defects like genetic mutations can cause disorders that affect the brain's electrical activity and metabolism, leading to neonatal epilepsy. Some examples include mutations in ion channels or neurotransmitter receptors, which can cause disorders like channelopathies or other genetic epilepsies. These conditions might be inherited or occur de novo (new mutations). Inborn errors of metabolism are rare genetic conditions where the body is unable to process certain chemicals or compounds properly. Conditions like phenylketonuria (PKU), glutaric aciduria, or maple syrup urine disease can lead to metabolic disturbances that affect brain function and lead to seizures. These are typically diagnosed early through newborn screening. In cases of neonatal epilepsy, seizures may present as recurrent or resistant to treatment, requiring long-term management. Identifying the underlying cause is crucial for directing treatment, as some conditions might benefit from specific therapies, such as dietary modifications, metabolic treatment, or genetic counseling.⁴⁻⁶

This article presents guidelines and recommendations from the International League Against Epilepsy regarding the treatment of neonatal seizures. The clinical practice guideline group consisted of an international team of experts, including neurologists, neonatologists, pediatricians, epileptologists, and a parent representative. Recommendations are based on a systematic review and expert-based consensus via Delphi methodology if insufficient evidence was available. Recommendations include a choice of first- and second-line medication, treatment duration, the effect of therapeutic hypothermia on seizures, and the use of pyridoxine. This article provides guidelines and consensus-based recommendations for six priority questions related to neo-natal seizure management: (1) first-line antiseizure medication, (2) second-line antiseizure medication, (3) duration of antiseizure medication treatment, (4) impact of therapeutic hypothermia on seizure burden in neonates with hypoxic-ischemic encephalopathy (HIE), (5) impact of electrographic seizure treatment on outcome, and (6) administration of pyridoxine.⁷⁻⁹

Recommendation 1: First-line antiseizure medication

Evidence-based recommendation: In neonates with seizures requiring antiseizure medication, phenobarbital should be the first-line antiseizure medication. The strength of the recommendation is moderate. **Consensus-based recommendations:** Phenobarbital should be the first-line antiseizure medication regardless of etiology (including hypoxic-ischemic encephalopathy, stroke, and hemorrhage). The level of agreement is high. If channelopathy is the likely cause for seizures due to family history, then phenytoin or carbamazepine (sodium channel blocker) may be the first-line antiseizure medication. The level of agreement is high.

Phenobarbital: The dosage should be 20mg/kg IV as the first loading dose. 10–20 mg/kg IV as the Second loading dose if required, If a second loading dose of 20 mg/kg is given, respiratory support should be available; the maintenance dose should be 5 mg/kg/day IV or orally in one dose, consider plasma levels if on maintenance. Common adverse effects include respiratory depression, somnolence, depressed consciousness, poor feeding, and hypotension.¹⁰⁻¹⁷

Phenytoin/fosphenytoin: The loading dose should be 20 mg/kg PE IV over 30 min; the maintenance dose should be 5 mg/kg/ day IV or orally in two divided doses, adjusted according to response and plasma concentration to a maximum per dose of 7.5 mg/kg, target level: 10–20 µg/ mL. The common adverse effects include Infusion site irritation/necrosis, hypotonia, arrhythmia, bradycardia, and respiratory depression/arrest. Phenytoin has poor oral bioavailability levels, likely higher in infants receiving

therapeutic hypothermia, thus adjusting dosage according to local target levels. Cardiac monitoring is required. If used for channelopathies, switch to carbamazepine for maintenance once oral administration is possible.¹⁵

Carbamazepine: The dosage should be 10 mg/kg/day orally in two divided doses. The common adverse effects include transient somnolence, gastrointestinal symptoms, hyponatremia, and skin reactions reported in safety studies in children 1 month to 17 years. It is usually well tolerated, but there is limited information regarding dosing and adverse effects for the neonatal population.^{12,16,18,19}

Recommendation 2: Second-line antiseizure medication

Consensus-based recommendations: In neonates with seizures not responding to first-line antiseizure medication, Phenytoin or Levetiracetam may be used as a second-line antiseizure medication for most etiologies (hypoxic-ischemic encephalopathy, stroke, or hemorrhage). Other possible options include Midazolam or Lidocaine. This level of agreement is moderate.

If channelopathy as an etiology for the seizures is suspected because of clinical or EEG features, then a sodium channel blocker may be used as a second-line antiseizure medication. This can be Phenytoin or Carbamazepine, depending on the clinical state of the neonate (critically ill or otherwise well baby) and the regional availability of antiseizure medication and monitoring of drug levels. The level of agreement is high. In neonates with cardiac disorder(s), Levetiracetam may be preferred as a second-line antiseizure medication. The level of agreement is moderate.

Levetiracetam: The first loading dose is 40 mg/kg IV, the second loading dose is 20 mg/kg IV if required, and the maintenance dose is 40–60 mg/kg/day IV or orally in three divided doses. The common adverse effects include mild sedation and irritability. It is usually well tolerated, but there is limited information regarding dosing and adverse effects for the neonatal population.^{16,20-24}

Midazolam: The loading dose is 0.05 to 0.15 mg/kg, followed by the maintenance dose of 1 µg/kg/min (=60 µg/kg/h) continuous infusion, titrate up in steps of 1 µg/kg/min (=60 µg/kg/h) to max. of 5 µg/kg/min (=300 µg/kg/h). The common adverse effects include respiratory somnolence, depressed consciousness, and poor feeding hypotension. It needs to be tapered when maintenance treatment has been used.^{25,26}

Lidocaine: The loading dose is 2 mg/kg IV over 10 min, the maintenance dose is 7 mg/kg/h IV for 4 h, reduced to 3.5 mg/kg/h for 12 h, reduced to 1.75 mg/kg/h for 12 h, then stop. Adapt dose for birth weight, PMA, and therapeutic hypothermia. The common adverse effects include cardiac (arrhythmias, atrioventricular block, cardiac arrest) hypotension, and methemoglobinemia. It is not to be given to a patient with congenital heart disease and/or who was or is on proarrhythmic drugs like (fos)phenytoin, additionally, cardiac monitoring is required.^{25,27}

Carbamazepine: 10 mg/kg/day orally in two divided doses. The common adverse effects include transient somnolence gastrointestinal symptoms, hyponatremia, and skin reactions reported in safety studies in children 1 month to 17 years. It is usually well tolerated, but there is limited information regarding dosing and adverse effects for the neonatal population.^{26,28}

Recommendation 3: Duration of treatment with Antiseizure medication

Consensus-based recommendations: Following cessation of acute provoked seizures (electroclinical or electrographic) without evidence for neonatal-onset epilepsy, antiseizure medications should be discontinued before discharge home, regardless of MRI or EEG findings. This level of agreement is high.^{29,30}

Recommendation 4: Impact of therapeutic hypothermia on seizure burden

Evidence-based recommendation: Therapeutic hypothermia may reduce seizure burden in term neonates with hypoxic-ischemic encephalopathy. However, the impact of therapeutic hypothermia as a specific seizure therapy was not assessed. The strength of the evidence is weak. Consensus-based recommendations: Therapeutic hypothermia may reduce the seizure burden in neonates with hypoxic-ischemic encephalopathy. The level of agreement is high.^{31,32}

Recommendation 5: Associations between seizure burden and outcome

Consensus-based recommendations: Treating neonatal seizures (including electrographic-only seizures) to achieve a lower seizure burden may be associated with improved outcomes (neurodevelopment, reduction of subsequent epilepsy). The level of agreement is moderate.^{33,34}

Recommendation 6: Treatment with pyridoxine and pyridoxal 5-phosphate

Consensus-based recommendations: A trial of pyridoxine (add-on to antiseizure medication) may be attempted in neonates presenting with clinical features or EEG characteristics suggestive of vitamin B6-dependent epilepsy and neonates with seizures unresponsive to second-line antiseizure medication without an identified etiology. The level of agreement is high.

Pyridoxine: The loading dose is 100 mg IV or orally, followed by 30 mg/kg/day IV or orally in two divided doses for 3-5 days. The common adverse effects include respiratory depression, hypotension, prolonged treatment with high dosages may cause peripheral neuropathy. Ventilatory support should be available when the loading dose is administered. If effective, continue until genetic results are available.³⁵

Pyridoxal 5'-phosphate: 30 mg/kg/day orally in three divided doses for 3-5 days. The common adverse effects include respiratory depression, hepatotoxic, and cirrhosis described in prolonged use. It is not licensed as a medical product, but the most promising approach in pyridox(am)ine 5'-phosphate oxidase-deficient patients. If effective, continue until genetic results are available.³⁶

CONCLUSION

Based on the conclusions of the above recommendations, a sample neonatal seizure management pathway provides suggested antiseizure medications. As with all pathways, adaptation is needed based on individual patient characteristics and practice settings. All experts agreed that neonatal units should have a standardized pathway for the management of neonatal seizures. The International League Against Epilepsy recommends that guidelines be updated every 5 years, and the International League Against Epilepsy Task Force on Neonatal Seizures is developing an approach to periodically update these recommendations.

Conflict of Interest

The authors declare no conflicts of interest relevant to this article.

REFERENCES

1. Glass HC, Shellhaas RA, Wusthoff CJ, et al. Contemporary Profile of Seizures in Neonates: A Prospective Cohort Study. *J Pediatr.* 2016;174:98-103.e1. doi:10.1016/j.jpeds.2016.03.035
2. Pellegrin S, Munoz FM, Padula M, et al. Neonatal seizures: Case definition & guidelines for data collection, analysis, and presentation of immunization safety data. *Vaccine.* 2019;37(52):7596-7609. doi:10.1016/j.vaccine.2019.05.031

3. Ronen GM, Penney S, Andrews W. The epidemiology of clinical neonatal seizures in Newfoundland: a population-based study. *J Pediatr*. 1999;134(1):71-75. doi:10.1016/s0022-3476(99)70374-4
4. Tekgul H, Gauvreau K, Soul J, et al. The current etiologic profile and neurodevelopmental outcome of seizures in term newborn infants. *Pediatrics*. 2006;117(4):1270-1280. doi:10.1542/peds.2005-1178
5. Shellhaas RA, Wusthoff CJ, Tsuchida TN, et al. Profile of neonatal epilepsies: Characteristics of a prospective US cohort. *Neurology*. 2017;89(9):893-899. doi:10.1212/WNL.0000000000004284
6. Nunes ML, Martins MP, Barea BM, Wainberg RC, Costa JC. Neurological outcome of newborns with neonatal seizures: a cohort study in a tertiary university hospital. *Arq Neuropsiquiatr*. 2008;66(2A):168-174. doi:10.1590/s0004-282x2008000200005
7. WHO. Guidelines on Neonatal Seizures. Geneva: World Health Organization; 2011.
8. Shellhaas RA. Seizure classification, etiology, and management. *Handb Clin Neurol*. 2019;162:347-361. doi:10.1016/B978-0-444-64029-1.00017-5
9. Pressler RM, Abend NS, Auvin S, et al. Treatment of seizures in the neonate: Guidelines and consensus-based recommendations-Special report from the ILAE Task Force on Neonatal Seizures. *Epilepsia*. 2023;64(10):2550-2570. doi:10.1111/epi.17745
10. Boylan GB, Rennie JM, Pressler RM, Wilson G, Morton M, Binnie CD. Phenobarbitone, neonatal seizures, and video-EEG. *Arch Dis Child Fetal Neonatal Ed*. 2002;86(3):F165-F170. doi:10.1136/fn.86.3.f165
11. Connell J, Oozeer R, de Vries L, Dubowitz LM, Dubowitz V. Clinical and EEG response to anticonvulsants in neonatal seizures. *Arch Dis Child*. 1989;64(4 Spec No):459-464. doi:10.1136/adc.64.4_spec_no.459
12. Glass HC, Shellhaas RA, Tsuchida TN, et al. Seizures in Preterm Neonates: A Multicenter Observational Cohort Study. *Pediatr Neurol*. 2017;72:19-24. doi:10.1016/j.pediatrneurol.2017.04.016
13. Harris ML, Malloy KM, Lawson SN, Rose RS, Buss WF, Mietzsch U. Standardized Treatment of Neonatal Status Epilepticus Improves Outcome. *J Child Neurol*. 2016;31(14):1546-1554. doi:10.1177/0883073816664670
14. Low E, Stevenson NJ, Mathieson SR, et al. Short-Term Effects of Phenobarbitone on Electrographic Seizures in Neonates. *Neonatology*. 2016;110(1):40-46. doi:10.1159/000443782
15. Painter MJ, Scher MS, Stein AD, et al. Phenobarbital compared with phenytoin for the treatment of neonatal seizures. *N Engl J Med*. 1999;341(7):485-489. doi:10.1056/NEJM199908123410704
16. Sharpe C, Reiner GE, Davis SL, Nespeca M, Gold JJ, Rasmussen M, et al. Levetiracetam versus phenobarbital for neonatal seizures: a randomized controlled trial. *Pediatrics*. 2020;145(6):e20193182.
17. Spagnoli C, Seri S, Pavlidis E, Mazzotta S, Pelosi A, Pisani F. Phenobarbital for Neonatal Seizures: Response Rate and Predictors of Refractoriness. *Neuropediatrics*. 2016;47(5):318-326. doi:10.1055/s-0036-1586214
18. Han JY, Moon CJ, Youn YA, Sung IK, Lee IG. Efficacy of levetiracetam for neonatal seizures in preterm infants. *BMC Pediatr*. 2018;18(1):131. Published 2018 Apr 10. doi:10.1186/s12887-018-1103-1
19. Rao LM, Hussain SA, Zaki T, et al. A comparison of levetiracetam and phenobarbital for the treatment of neonatal seizures associated with hypoxic-ischemic encephalopathy. *Epilepsy Behav*. 2018;88:212-217. doi:10.1016/j.yebeh.2018.09.015
20. Abend NS, Gutierrez-Colina AM, Monk HM, Dlugos DJ, Clancy RR. Levetiracetam for treatment of neonatal seizures. *J Child Neurol*. 2011;26(4):465-470. doi:10.1177/0883073810384263
21. Khan O, Chang E, Cipriani C, Wright C, Crisp E, Kirmani B. Use of intravenous levetiracetam for management of acute seizures in neonates. *Pediatr Neurol*. 2011;44(4):265-269. doi:10.1016/j.pediatrneurol.2010.11.005
22. Khan O, Cipriani C, Wright C, Crisp E, Kirmani B. Role of intravenous levetiracetam for acute seizure management in preterm neonates. *Pediatr Neurol*. 2013;49(5):340-343.

doi:10.1016/j.pediatrneurol.2013.05.008

23. Rakshashbhuvarkar A, Rao S, Kohan R, Simmer K, Nagarajan L. Intravenous levetiracetam for treatment of neonatal seizures. *J Clin Neurosci*. 2013;20(8):1165-1167. doi:10.1016/j.jocn.2012.08.014
24. Yau ML, Fung EL, Ng PC. Response of levetiracetam in neonatal seizures. *World J Clin Pediatr*. 2015;4(3):45-49. Published 2015 Aug 8. doi:10.5409/wjcp.v4.i3.45
25. Boylan GB, Rennie JM, Chorley G, et al. Second-line anticonvulsant treatment of neonatal seizures: a video-EEG monitoring study. *Neurology*. 2004;62(3):486-488. doi:10.1212/01.wnl.0000106944.59990.e6
26. Castro Conde JR, Hernández Borges AA, Doménech Martínez E, González Campo C, Perera Soler R. Midazolam in neonatal seizures with no response to phenobarbital. *Neurology*. 2005;64(5):876-879. doi:10.1212/01.WNL.0000152891.58694.71
27. Shany E, Benzaqen O, Watemberg N. Comparison of continuous drip of midazolam or lidocaine in the treatment of intractable neonatal seizures. *J Child Neurol*. 2007;22(3):255-259. doi:10.1177/0883073807299858
28. Pisano T, Numis AL, Heavin SB, et al. Early and effective treatment of KCNQ2 encephalopathy. *Epilepsia*. 2015;56(5):685-691. doi:10.1111/epi.12984
29. Fitzgerald MP, Kessler SK, Abend NS. Early discontinuation of antiseizure medications in neonates with hypoxic-ischemic encephalopathy. *Epilepsia*. 2017;58(6):1047-1053. doi:10.1111/epi.13745
30. Guillet R, Kwon J. Seizure recurrence and developmental disabilities after neonatal seizures: outcomes are unrelated to use of phenobarbital prophylaxis. *J Child Neurol*. 2007;22(4):389-395. doi:10.1177/0883073807301917
31. Ghosh S, Tran L, Shuster JJ, Zupanc ML. Therapeutic hypothermia for neonatal hypoxic-ischemic encephalopathy is associated with short-term reduction of seizures after discharge from the neonatal intensive care unit. *Childs Nerv Syst*. 2017;33(2):329-335. doi:10.1007/s00381-016-3321-x
32. Guidotti I, Lugli L, Guerra MP, et al. Hypothermia reduces seizure burden and improves neurological outcome in severe hypoxic-ischemic encephalopathy: an observational study. *Dev Med Child Neurol*. 2016;58(12):1235-1241. doi:10.1111/dmcn.13195
33. Srinivasakumar P, Zempel J, Trivedi S, et al. Treating EEG Seizures in Hypoxic Ischemic Encephalopathy: A Randomized Controlled Trial. *Pediatrics*. 2015;136(5):e1302-e1309. doi:10.1542/peds.2014-3777
34. van Rooij LG, Toet MC, van Huffelen AC, et al. Effect of treatment of subclinical neonatal seizures detected with aEEG: randomized, controlled trial. *Pediatrics*. 2010;125(2):e358-e366. doi:10.1542/peds.2009-0136
35. Gospe SM Jr. Pyridoxine-Dependent Epilepsy – *ALDH7A1*. In: Adam MP, Feldman J, Mirzaa GM, Pagon RA, Wallace SE, Amemiya A, eds. *GeneReviews*®. Seattle (WA): University of Washington, Seattle; December 7, 2001.
36. Plecko B, Mills P. PNPO Deficiency. In: Adam MP, Feldman J, Mirzaa GM, Pagon RA, Wallace SE, Amemiya A, eds. *GeneReviews*®. Seattle (WA): University of Washington, Seattle; June 23, 2022.